
Diagramme de pièces

Parts diagram

D4000i
Génératrice à onduleur

Inverter generator

Le modèle peut différer légèrement de la photo / The model may differ slightly from the picture



olivia
Typewritten Text
D4000i

olivia
Typewritten Text

olivia
Typewritten Text

olivia
Typewritten Text



NO. Code Description Qty

1 503001 BRACKET 1

2 503002 BRACKET 1

3 503003 BRACKET 1

4 90027 SQUARE NUTS 8

5 503004 VIBRATION 4

6 90044 NUT M8 14

7 91325 BOLT M6X12 29

8 503005-026 LEFT SKELETON 1

9 503006 POST 1

10 503007 POST 2

11 503008 BRACKET 2

12 503009-052 HANDLE 2

13 503010 Seal,fuel tank cap 1

14 500008 VIBRATION ISOLATION PAD 2

15 503011 BRACKET 1

16 503042 BRACKET 1

17 503012 INVERTER 1

18 503013 BRACKET 1

19 92078 CROSS RECESSED PAN HEAD BOLTS 25

20 91345 BOLT M8X20 6

21 503016 PANEL REAR COVER 1

22 503017 BRACKET 1

23 503062 FUEL COCK 1

24 503018 FUEL LINE Φ4XΦ10XΦ6XΦ12-95L 1

25 503019 FUEL LINE Φ4XΦ10XΦ6XΦ12-55L 1

26 503020 FUEL LINE Φ4XΦ10-194L 1

27 503044 Pin 1

28 503021-026 RIGHT SKELETON 1

29 503022-026 OBSERVATION COVER 1

30 503023 AXLE 1

31 511007 BATTERY 1

32 599606 TIE WRAP 1

33 503048 DC VOLTAGE REGULATOR 1

34 503024 KNOB 1

35 500068 PLUG 11

36 500060 LOCKINMG M6 16

37 503025 CAP,CENTRIFUGAL COVER 2

38 503026 VIBRATION 2

39 503027 MUFFLER BAFFLE 1

40 503028 FUEL TANK CAP COMP 1

41 503029 oIL IMPORT 1

42 503067 CORE PULLING RIVETS 3

43 503031 THE WHEEL 2

44 503032 HUB CAP 2

Spare parts for the D4000i generator



45 500108 RUBBER 1

46 503033 TIE A 1

47 503034 CLIP,FUEL LINE 6

48 503035 Rod 1

49 503036-052 HANDLE DECORATED 1

50 500017 COVER,STARTER GRIP 1

51 91825 Bolt M5X12 6

52 503038-026 T0P COVER 1

53 503039-026 LEFT BEZEL 1

54 503040 Discharge cover 1

55 91337 BOLT M6X40 4

56 95921 TUBE,BREATHER 1

57 503045 ENGINE BOTTOM BOARD 1

58 518801 FUEL FILTER 1

59 516401 FILTER,FUEL 1

60 94402 CLIP,FUEL LINE 2

61 500018 GRIP STARTER 1

62 500044 GROUNDING WIRE 2

63 500321 Wheel a wild card 2

64 91347 BOLT M8X30 4

65 94022 SPACER,CARBURETOR 4

66 94249 FLAT WASHER 3

67 92003 HEX FLANGE SCREWS M6X12 8

68 503165 NEGATIVE LEAD 1

69 503097 DEPUTY WIRING HARNESS 1

70 94003 TOOTH TYPE GASKET 4

71 503159 PANEL COMP 1

72 94403 CLIP,FUEL LINE 2

73 91331 BOLT M6X25 2

74 503053 STOP 2

75 91330 BOLT M6X20 6

76 91397 BOLT M6X20 4

77 96801 GASKET, ROTOR BOLT 4

78 92003 CROSS RECESSED PAN HEAD BOLTS 9

79 500007 VIBRATION ISOLATION PAD 2

80 92079 BOLT M6X16 4

81 503052 BASE OIL COVER 1

82 110022520015 ENGINE ASSEMBLY 1

83 503082 CORRUGATED PIPE 1

84 500333 LASSO 1

85 500011 OIL SWITCH MOUNTING BRACKET 1

86 500012 SPRING 1

87 500003 STEEL BALL 1

88 500242 CABLE TRAY 1

89 503108 USB DUST COVER 1




